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TEST SUMMARY
5.1 CONDUCTED EMISSION FOR FCC PART 15 PER SECTION 15.107(A)
RESULT: Pass
5.2 RADIATED EMISSION FOR FCC PART 15 PER SECTION 15.109(A)
RESULT: Pass

5.3 38 DB REJECTION SIGNAL FROM CELLULAR FREQUENCY BAND 15.121(B)
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following
appendix:

Appendix 1: Test result

2 Test Sites

2.1 Test Facilities
TUV Rheinland (Guangdong) Ltd. EMC Laboratory

Guangzhou Auto Market, Yuan Gang Section of Guangshan Road
Guangzhou 510650

P. R. China
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Type Manufacturer S/N Calibrated Calibrated
until Interval
EMI Test Receiver ESCI-3 Rohde & Schwarz 100216 26.Nov.2008 1 year
Spectrum Analyzer FSP30 Rohde & Schwarz 100286 24.Aug.2008 1 year
Trilog-Broadband Antenna | VULB9168 SCHWARZBECK 210 08.May.2009 2 year
MESS-ELEKTRONIK
Double-Ridged Waveguide HF906 Rohde & Schwarz 100385 18.Jul.2009 2 year
Horn Antenna
Double-Ridged Waveguide HF906 Rohde & Schwarz 100407 08.May.2009 2 year
Horn Antenna
Pre-amplifier AFS42- MITEQ 1101599 31.Jul.2009 2 year
00101800-
25-S-42
Band Reject Filter BRM50702 Micro-Tronics 023 15.Feb.2010 2 year
Standard Gain Horn 3160-09 EMCO 21642 N/A 2 year
Antenna
Standard Gain Horn 3160-09 EMCO 21645 N/A 2 year
Antenna
Pre-amplifier AFS33- MITEQ 1108282 31.Jul.2009 2 year
18002650-
30-8P-44
3m Anechoic Chamber N/A Albatross Project N/A 16.Apr.2010 2 year
GmbH
EMI Test Receiver ESCS30 Rohde & Schwarz 100316 27 Mar.2009 1 year
Two-Line V-Network ESH3-Z5 Rohde & Schwarz 100308 27 Mar.2009 1 year
Pulse Limiter ESH3-Z2 Rohde & Schwarz 100701 01.Mar.2009 1 year

2.3 Trace ability

All measurement equipment calibrations are traceable to NIST or where calibration is
performed outside the United States, to equivalent nationally recognized standards
organizations
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2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance
on a regular basis using in house standards or comparisons.

2.5 Measurement Uncertainty

Uncertainty for conducted emissions measurements is + 2.51dB.
Uncertainty for radiated emissions measurements is + 4.9dB (30MHz-1GHz), + 4.84dB (>1GHz).

The reported expanded uncertainty is based on a standard uncertainty multiply by a coverage factor
k=2, providing a level of confidence of approximately 95%.

2.6 Location of original data

The original copies of all test data taken during actual testing were attached at Appendix 1 of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Guangzhou)
file for certification follow-up purposes.

2.7 Status of facility used for testing

TUV Rheinland (Guangdong) Ltd. EMC Laboratory; Guangzhou Auto Market, Yuan Gang Section
of Guangshan Road, Guangzhou 510650, P. R. China is listed on the US Federal Communications
Commission list of facilities approved to perform measurements, the register no. 833845
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3 General Product Information

The submitted sample MOD-16PRO is wireless microphones receiver operating within the frequency
range of 740 MHz to 769 MHz. The receiving frequency can be selected manually or auto-tuned at
one frequency point as the table “Frequency Range and Channel List” showed. They are powered by
AC/DC adaptor.

Model FREEBASS-RX is identical to MOD-16PRO except audio signal display panel, a mechanical
indicator is used to display the volume in FREEBASS_RX, MOD-16PRO is LED indicating. The
power circuit and RF circuit is same.

Based on above mentioned information, all necessary tests are performed on MOD-16PRO and
FREEBASS_RX.

3.1 Product Function and Intended Use

For details, refer to User Manual.

3.2 Ratings and System Details

Frequency range ;| 740 =769 MHz

Nominal Operating Refer to the Frequency List below
frequencies :

Type of antenna : | Dedicate antenna with specified interface
FCC ID: H38MOD-16PRO

Power supply : | DC 15V, 500mA from AC/DC adaptor;
Ports : | DC power input

Protection Class ;| I
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Frequency Range and Channel List

Group1| Group2 | Group3 | Group4 | Group5 | Group6 | Group7 | Group8 | Group9 | Group10 Group11/Group12
740125 | 740.325 | 740.525 | 740725 | 740925 | 741.125 |741.325 | 741525 |741.725 741925 (742125 (742325

742525 | 742725 | 742925 | 743125 743325 |T43.525 (743725 |T43925 | 744125 (744325 |744.525 |T44.725
744925 | 745125 | 745325 | 745525 (745725 | 745925 |746.125 |746.325 | 746525 |746.725 |746.925 |747.125

T47.325 | 747.525 | 747725 | 747925 748125 | 148,325 |748.525 |748.725 | 748925 749125 |749.325 (749525
749.725 [ 749.925 | 750125 | 750325 | 750.526 | 760.725 |760.825 | 751.125 |751.325 (751525 |751.726 (751925
752125 | 752.325 | 752.525 | 752725 | 752925 | 753125 (753325 |753.525 | 753.725 (753925 |754.125 |7154.325
754.525 | 754.725 | 754.925 | 755125 | 755.325 |756.525 |755.725 |755.925 | 756.125 |756.325 |756.525 |756.725
796.925 | 757.125 | 757.325 | 157525 | 757.7125 (757925 (758125 |758.326 | 758525 |758.725 |758.925 |799.125

[= =T I N = - T A , I - I 6

759.325 | 799.525 | 759.725 | 759925 (760125 | 760.325 |760.525 |760.725 | 760925 761125 |761.325 (761525

w

10| 761.725 | 761.925 | 762.125 | 762.325 |762.525 | 162.725 |762.925 |763.125 |763.325 |763525 |763.725 (763925

11| 764.125 | 764.325 | 764.525 | 764.725 | 764.925 | 765.125 (765325 |765.525 | 765.725 |765925 |766.125 |766.325

12| 766.525 | 766.725 | 766.925 | 767.125 | 767.325 | 767.525 |767.725 |767.925 | 768.125 |768.325 |768525 |768.725

Refer to the technical document and user manual for further information.

3.3 Independent Operation Modes

The basic operation modes are:

Receiving with freq. adjustable manually
Receiving with auto scanning frequency

For further information refer to User Manual

3.4 Submitted Documents

Block Diagram
Circuit Diagram
PCB Layout
FCC Label

User Manual
Photo Document
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4 Test Set-up and Operation Mode

4.1 Principle of Configuration Selection

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software
Refer to Test set-up in chapter 5.

4.3 Special Accessories and Auxiliary Equipment

The product has been tested together with the following linear AC/DC adaptor:

Adaptor:

Input : AC 120V, 60Hz
Output : DC 15V / 500mA
Protection class |

4.4 Countermeasures to achieve EMC Compliance

The test sample, which has been tested, contained the noise suppression parts as described in the
Constructional Data Form or the Technical document. No additional measures were employed to
achieve compliance.
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4.5 Test set-up

Diagram 1 of Measurement Equipment Configuration for Testing Conducted Emission
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Diagram 2 of Measurement Equipment Configuration for Testing Radiated Emission
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Diagram 3 of Equipment Configuration for Testing Conducted Emission
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Diagram 4 of Equipment Configuration for Testing Radiated Emission
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S Test Results EMISSION

5.1 Conducted Emission for FCC Part 15 Per Section 15.107(a)

RESULT: Pass
Date of testing : 17-18.04.2008 / 25.06.2008

Test specification : FCC Part 15 Per Section 15.107(a)

Limits : FCC Part 15 Per Section 15.107(a)

Test procedure : Procedure specified in ANSI C63.4 were followed
Deviations from Standard Test

procedures : None

Kind of test site : Shielded room

Operation mode : Receiving (powered by linear AC/DC adaptor)
Temperature : 22°C

Humidity : 50%

Test procedure:
1. Place the EUT as specified in ANSI C63.4 Clause 7.2.1

2. Plug the LISN to a correct power source (pay attention to: AC/DC, voltage, frequency).
4. Connect the EUT to LISN and choose N or L1 on the LISN.

5. Connect ESCS30 and LISN via a 50-ohm coaxial cable and a pulse limiter then begin exploratory
measurement as specified in ANSI C63.4 Clause 7.2.3

6. Make final measurement as specified in ANSI C63.4 Clause 7.2.4

7. Switch to the other line on the LISN and repeat step 4 to 6.

If the result of the measurement with the Quasi Peak detector is below the Average limit, the
measurement with Average Detector may be omitted.

The spectral diagrams in Appendix 1 display the exploratory measurement of un-weighted peak

values and average values.

*) Disturbances other than those mentioned below are small or not detectable.




Produkte
Products

A TUVRheinland®

Priifbericht - Nr.:

Test Report No.:

16012780 001

Seite 13 von 23
Page 13 of 23

Table 2: Disturbance Voltage on AC Mains of MOD-16PRO (L line)

Final Measurement Detector 1

Frequency QuasiPeak Meas. Time Bandwidth Line
(MHz) (dBuV) (ms) (kHz)
0.185000 41.8 1000.000 9.000 L1
0.295000 38.0 1000.000 9.000 L1
0.585000 30.0 1000.000 9.000 L1
11.545000 15.0 1000.000 9.000 L1
11.740000 14.7 1000.000 9.000 L1
11.765000 14.7 1000.000 9.000 L1
11.790000 15.0 1000.000 9.000 L1
11.920000 14.8 1000.000 9.000 L1
(continuation of the "Final Measurement Detector 1" table from column 6 ...)
Frequency Corr. Margin Limit Comment
(MHz) (dB) (dB) (dBuV)
0.185000 10.1 224 64.3
0.295000 10.1 22.3 60.4
0.585000 10.1 26.0 56.0
11.545000 10.9 45.0 60.0
11.740000 10.9 45.3 60.0
11.765000 10.9 45.3 60.0
11.790000 10.9 45.0 60.0
11.920000 10.9 45.2 60.0
Final Measurement Detector 2
Frequency Average Meas. Time Bandwidth Line
(MHz) (dBuV) (ms) (kHz)
0.290000 21.7 1000.000 9.000 L1
0.450000 13.1 1000.000 9.000 L1
0.620000 12.7 1000.000 9.000 L1
1.340000 10.6 1000.000 9.000 L1
3.960000 10.7 1000.000 9.000 L1
4.935000 11.0 1000.000 9.000 L1
11.605000 12.0 1000.000 9.000 L1
24.715000 13.4 1000.000 9.000 L1
(continuation of the "Final Measurement Detector 1" table from column 6 ...)
Frequency Corr. Margin Limit Comment
(MHz) (dB) (dB) (dBuV)
0.290000 10.1 28.9 50.5
0.450000 10.2 33.8 46.9
0.620000 10.1 33.3 46.0
1.340000 10.3 35.4 46.0
3.960000 10.4 35.3 46.0
4.935000 10.5 35.0 46.0
11.605000 10.9 38.0 50.0
24.715000 11.8 36.6 50.0
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Table 3: Disturbance Voltage on AC Mains of MOD-16PRO (N line)

Final Measurement Detector 1

Frequency QuasiPeak Meas. Time Bandwidth Line
(MHz) (dBuV) (ms) (kHz)
0.275000 39.4 1000.000 9.000 N
0.300000 38.8 1000.000 9.000 N
0.790000 30.6 1000.000 9.000 N
22.955000 29.1 1000.000 9.000 N
23.025000 31.0 1000.000 9.000 N
23.100000 30.1 1000.000 9.000 N
23.190000 29.2 1000.000 9.000 N
25.635000 30.9 1000.000 9.000 N
(continuation of the "Final Measurement Detector 1" table from column 6 ...)
Frequency Corr. Margin Limit Comment
(MHz) (dB) (dB) (dBuV)
0.275000 10.1 21.6 61.0
0.300000 10.1 215 60.2
0.790000 10.1 25.4 56.0
22.955000 11.4 30.9 60.0
23.025000 11.4 29.0 60.0
23.100000 11.5 29.9 60.0
23.190000 11.5 30.8 60.0
25.635000 11.5 291 60.0
Final Measurement Detector 2
Frequency Average Meas. Time Bandwidth Line
(MHz) (dBuV) (ms) (kHz)
0.290000 21.8 1000.000 9.000 N
0.500000 12.8 1000.000 9.000 N
0.775000 12.7 1000.000 9.000 N
1.345000 10.5 1000.000 9.000 N
3.970000 10.6 1000.000 9.000 N
4.970000 10.9 1000.000 9.000 N
12.960000 12.9 1000.000 9.000 N
26.080000 13.5 1000.000 9.000 N
(continuation of the "Final Measurement Detector 2" table from column 6 ...)
Frequency Corr. Margin Limit Comment
(MHz) (dB) (dB) (dBuV)
0.290000 10.1 28.7 50.5
0.500000 10.1 33.2 46.0
0.775000 10.1 33.3 46.0
1.345000 10.2 35.5 46.0
3.970000 10.2 35.4 46.0
4.970000 10.3 35.1 46.0
12.960000 10.9 371 50.0
26.080000 11.5 36.5 50.0
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Table 4: Disturbance Voltage on AC Mains of FREEBASS_RX (L line)

Frequency QuasiPeak Meas. Time Bandwidth Line
(MHz) (dBuV) (ms) (kHz)
0.357000 43.2 1000.000 9.000 L
0.402000 42.6 1000.000 9.000 L
1.230000 254 1000.000 9.000 L
2.805000 14.1 1000.000 9.000 L
7.746000 15.6 1000.000 9.000 L
24.508500 16.8 1000.000 9.000 L
(continuation of the "Final Measurement Detector 1" table from column 6 ...)
Frequency Corr. Margin Limit Comment
(MHz) (dB) (dB) (dBu V)
0.357000 10.1 15.6 58.8
0.402000 10.1 15.2 57.8
1.230000 10.2 30.6 56.0
2.805000 10.2 41.9 56.0
7.746000 10.5 44.4 60.0
24.508500 11.5 43.2 60.0

Table 5: Disturbance Voltage on AC Mains of FREEBASS_RX (N line)

Frequency Average Meas. Time Bandwidth Line
(MHz) (dBu V) (ms) (kHz)
0.357000 24.3 1000.000 9.000 L
0.456000 234 1000.000 9.000 L
1.135500 12.8 1000.000 9.000 L
4.974000 12.3 1000.000 9.000 L
8.011500 13.4 1000.000 9.000 L
24.742500 14.4 1000.000 9.000 L
(continuation of the "Final Measurement Detector 1" table from column 6 ...)
Frequency Corr. Margin Limit Comment
(MHz) (dB) (dB) (dBuV)
0.357000 10.1 24.5 48.8
0.456000 10.1 23.4 46.8
1.135500 10.1 33.2 46.0
4.974000 10.3 33.7 46.0
8.011500 10.5 36.6 50.0
24.742500 11.5 35.6 50.0
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5.2 Radiated Emission for FCC Part 15 Per Section 15.109(a)

RESULT: Pass
Date of testing : 17.04.2008 / 17-18.06.2008
Test specification : FCC Part 15 Per Section 15.109(a)
Limits : FCC Part 15 Per Section 15.109(a)
Test procedure : Procedure specified in ANSI C63.4 were followed
Deviations from Standard Test
procedures : None
Kind of test site : 3m Semi-anechoic chamber
Operation mode : Receiving at high, mid and low channel
Scanning mode
Temperature : 22°C
Humidity : 50%

Test procedure:

1. The EUT was turned on and placed on the top of a rotatable table 0.8 meters above the ground
with 3-orthogonal XYZ direction and be kept close enough to the measurement receiving antenna
(especially for the measurement frequency range above 1 GHz). The table was then rotated 360
degrees to detect the suspected emission frequency points. The position of the worst radiation case
with both horizontal and vertical receiving antenna polarization was then recorded together with the
suspected emission frequency points above-mentioned.

2. The EUT was then set 3 meters away from the receiving antenna, which was mounted on a
variable-height antenna tower.

3. For each suspected emission frequency point recorded in step 1, the EUT was arranged to its
worst case that the antenna was tuned to heights from 1 meter to 4 meters and the rotatable table
was turned from O degrees to 360 degrees to read the maximum emission.

4,
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Table 6: Radiated Emission

Frequency | QP | AV | PK | Corr. |Polarity Limit
Factor QP | AV ‘ PK
[MHz] [dBuV/m] (dB) (H/V) [dBuV/m]
)--- [ | |

*) Disturbances are far below the limit. Please refer to the Appendix 1 for the noise floor measured
maximum among high, mid and low receiving channel.

The final measurement for frequencies below 1000MHz is performed with Quasi Peak detector; the
final measurement for frequencies above 1000MHz is performed with Average and Peak detector.

The limit on peak radio frequency emissions is 20 dB above the maximum permitted average
emission limit applicable to the equipment under test.

The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 kHz at
frequency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz at frequency above 1GHz.
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5.3 38 dB rejection signal from Cellular Frequency band

RESULT: Pass
Date of testing : 18.04.2008 / 25.06.2008

Test specification : FCC Part 15 Per Section 15.121(b)

Limit : FCC Part 15 Per Section 15.121(b)

Operation mode: Receiving with auto scanning activated

Kind of test site : Shielded room

Test signal : RF signal FM at 1kHz audio

Test procedure:
1. Set the wanted signal to establish reference sensitivity (12dB SINAD), the level of wanted signal
input was recorded as reference level.

2. Inject unwanted cellular signal into the EUT and increase the unwanted signal level until the
SINAD is reached 12dB or its level is 41dB (add 3dB margin with the 38dB rejection) higher than

the reference level recorded in step 1.

3. Record the level of the unwanted mobile signal relative to the reference in step 1. The result is
the rejection level in dB.

4. Repeat test steps 2-3 for other cellular frequencies.

Table 7: 38 dB Rejection

Injection Rejection in dB Limit in dB

frequency(Cellular) in

MHz
824.04 >41 38
836.00 >41 38
848.97 >41 38
869.04 >41 38
881.00 >41 38
893.97 >41 38
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6 Photographs of the Test Set-Up

Photograph 1: Set up for Conducted Emission on AC Mains
MOD-16PRO
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Photograph 2: Set-up for Radiation Measurement Below 1GHz

== ED
FREEBASS_Rx ;
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Photograph 3: Set-up for Radiation Measurement Above 1GHz

MOD-16PRO ==
o

FREEBASS_Rx el
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EMC32 Report

Test Information

Manufacturer Name: Sekaku
Model/Type: MOD-16PRO
Operating Conditions: RX
Comment: AC 120V, 60Hz; L1
Hardware Setup: 1phase LISN ESH3-Z5 to ESCS30
Level Unit: dBrV
Subrange Defectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MHz Peak; Average 9kHz 4.5kHz 10ms ESCS 30
80
70
e .
80 FCC Pfrt 15 Voltage on Mains OP
:_m FCC Part 15 Moltage on Mains A
E 50 "H-...‘_“
° L 4
,ITE, 40 'S ‘\v....\_,_\
>
a S P
o 30 N e M
0 [ ‘ '\‘w _
’ N T ] ? o
10 o
0
150k 300 400500 800 1M 2M 3M 4M5M 6 8 10M 20M  30M
Frequency in Hz

2008-4-17 17:19:47
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Test Information

Manufacturer Name:
Model/Type:

Operating Conditions:

Comment:

Hardware Setup:

EMC32 Report

Sekaku
MOD-16PRO

RX

AC 120V, 60Hz; N

1phase LISN ESH3-Z5 to ESCS30

Level Unit: dBu Vv
Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz -~ 30MHz Peak; Average 9kHz 4.5kHz 10ms ESCS 30
80
70
o s FCC Part 15 Voltage on Mains QF
1. Pl | ]
o FCC Part 15 Voltage on Mains A
3 507
2 ™~
£ 40 *y
2 EE \\ }
3 30 N T -1
20 WWWN ,\W _
Wordiol o ¥ .
N = g e
10 o
[
150k 300 400500 800 1M 2M M 4M5M 6 8 10M 20M  30M
Frequency in Hz
2008-4-18 13:10:04
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EMC32 Report '
1
Test Information i
Manufacturer Name: Sekaku i
Model Number: MOD-16PRO '
Operating Conditions: RX Low Channel
Comment: AC 120V 60Hz
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9188/ TUV ESCI3 -TUV SAC UVLB 9168
VA : 80T
K ; i
pN— i T ' ;
i {3 S b :
; . — S IR S ;
: | --iee . . .-FCC Part 15 Class B'Electric Fleld Strength .
i 50 ek e ‘
4 3 | ! ‘
CS oy = e 1
iS4 ‘ I f 1
- : |
I 34 ?
i
: 207
! ;
10 i
AN B B N A ﬁ
i 30M 50 60 80  100M 200 300 400 50D 800 1G °
O : Frequency in Hz -
Limit and Margin
Frequency | . QuasiPeak. Corr. Margin Limit Polarity
(MHz) (dB 1 Vim) - (dB) ‘ (dB) (dB 1 Vim)
35.600000 10.0 14.2 30.0 40.0 )
63.950000 6.6 11.1 33.4 40.0 \
175.500000 9.0 13.5 345 43.5 v
264.250000 10.4 16.1 35.6 46.0 v
515.500000 18.2 221 27.8 48.0 Vi
705.750000 22.8 25.8 23.2 46.0 \ i
| i
I {1
\’ l |
2008-04-17 11:563:25 AM
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EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: MOD-16PRO
Operating Conditions: RX Low Channel
Comment: AC 120V B0Hz
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3 ;
Transducer: TUVY SAC UVLB 9188 / TUV ESCI3 -TUV SAC UVLB 9188 ‘
— I
L oo Y
¥ ol
: 60T : s ‘ - - I : \
H L. Lo . P e — . o = e .. .[FCC Part 18 Class BiElectric Field. Strength : J !
: 50T
v E
A
08
; )
i 0 t + + t ¥ + t t t t t L i i
, 30M 50 60 80 100M 200 300 400 500 800 1G i
Q Frequency in Mz ‘
Limit and Margin : :
Frequency | -QuasiPeak . |- . Corr= . . Margin . | Limit Polarity .
{MHz) (dByVim). | - (dB)} {dB) * (dBu Vim) ;
256.800000 16.9 14,7 291 46.0 H| l
300.850000 2141 16.3 24.9 46.0 H .
315.600000 23.3 17.0 22.7 46.0 H :l
330.100000 235 17.2 225 46.0 HT | '
344.800000 23.7 17.7 22.3 46.0 H
374.250000 23.6 18.8 224 46.0 H
2008-04-17 11:69:56 AM
i
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EMC32 Report |
il
1
Test Information ‘ I
Manufacturer Name: Sekaku hpodd
Model Number: MOD-16PRO
Qperating Conditions: RX Middle Channel |
Comment: AC 120V 60Hz
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3 .
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
— [ ) B -
i - , ‘
), |
701 ‘ |
i L : ' i R -~ -FCCPart 15 Class BfEleclric Field Strength_
! P SO J S e ; ;
i £ : i " : |
AT S I J 7 B : ;
IS a0 - — I L A
5 _E I8
[ : AR
R : !
|
| w
: 101 e ) :
: - _ 7i771$:. — ,.i.”,w,,,, e e A: — - ; - ‘ i
| 0 t t +——t t f } t } ot i
f 30M 50 60 80 100M 200 300 400 500 800 1G |
C) Frequency in Hz . ‘
Limit and Margin
Frequency QuasiPeak © Corr. - Margin Limit Polarity
(MHz) {dB 1 Vim) (dB}) (dB}) (dBu Vim)
40.200000 10.6 14.4 29.4 40.0 vV
46.500000 9.2 134 30.8 40.0 )
62.750000 7.3 1.2 32.7 40.0 vV
148.950000 7.8 12.3 356.7 43.5 )
289.100000 11.4 15.7 346 46.0 i
448.450000 16.5 20.8 29.5 46.0 \4
|
I
2008-04-17 1:56:50 PM
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Test Information
Manufacturer Name: Sekaku
Mode! Number: MOD-16PRO
Operating Conditions: RX Middle Channel
Comment: AC 120V 60Hz
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI3 o
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168 ‘ M
Y
N ] a0
U/
701

80T~

St B
: |

. FCC Part 15 Class B Electric Field Strength |

Level in dBuV/m

30M 50 80

+ t + t } ot {
80  100M 200 300 400 500 801G |
|

Frequency in Hz

Limit and Margin

Frequency QuasiPeak Corr. . Margin Limit Polarity

(MHz) (dB it V/m) (dB) (dB) {dB 1 Vim}

36.900000 10.3 4.3 29.7 40.0 H
308.000000 20.5 16.6 255 46.0 H
315.350000 251 16.9 20.9 46.0 H
322.650000 236 17.2 22.4 46.0 H
330.000000 26.3 17.2 19.7 46.0 H
344.650000 224 17.7 236 46,0 H

2008-04-17 1:54:09 P
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EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: MOD-16PRO
Operating Conditions: RX High Channel
Comment: AC 120V 60Hz
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI3 -TUV SAC UVLB 9168
il
( 5 \ 3°I I
— t ! g
: 70T
607
L FCC Part15.Class B Electric Field Strength.
501 ..
‘E' H
= T
S 40 :
T
2075
i 10t
L 0 +—t . + t i + d———t—+ i
30M 50 &0 80 100M 200 300 400 50D a0 1G !
C\‘ i Frequency in Hz
Limit and Margin ‘} ‘}I
Frequency QuasiPeak Corr. Margin Limit Polarity | .:
(MHz) {dB 1 Vim) (dB) (dB) {dB u Vim) Ho
37.050000 10.2 14.3 29.8 40.0 Vi
56.050000 7.4 11.9 32.6 40.0 Vi
102.650000 6.6 9.5 36.9 43.5 vV
160.850000 8.3 12.3 35.2 43.5 v
440.450000 16.3 20.2 29.7 46.0 i
758.250000 23.4 26.4 22.6 46.0 vV
2008-04-17 2:12:33 PM
i
\
|
] l \i
il
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Test Information
Manufacturer Name;

Model Number:

Operating Conditions:

Comment:

Subrange 1

Frequency Range:

Receiver:
Transducer:

EMC32 Report | H

Sekaku

MOD-16PRO

RX High Channel

AC 120V 60Hz

30MHz - 1GHz

TUV ESCI 3

TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 91868

) |
b R

70

! 60T~

<
o

Level in dBuVim
o
[=

&3
o

3I0M 200 300 400 500 800 16
) Frequency in Hz
-/
Limit and Margin |
Frequency QuasiPeak Corr. Margin . Limit Polarity
(MHz) - (dB 1 Vim) {dB) (dB) (dB 1 Vim) ‘
286.050000 18.4 15.6 27.6 46.0 H
308.000000 20.9 16.8 251 46.0 H
315.350000 255 16.9 20.5 46.0 H
322.700000 24.6 17.2 21.4 46.0 H :
329.950000 26.4 17.2 19.8 46.0 H :
344.500000 23.0 17.7 23.0 48.0 H |
]
2008-04-17 2:07:02 PM
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EMC32 Report

Test Information

Manufacturer Name: Sekaku

Medel Number: MOD-16PRCO

Operating Conditions: RX Low Channel

Comment: AC 120V 60Hz

Subrange 1 I
Frequency Range: 1GHz - 5GHz i 11
Receiver: TUV FSP 30 ’ _*‘
Transducer: TUV SAC HFS06 / TUV FSP 30-TUV SAC HFS06 '

| 90— -
1 |
5 80T . .
; | S P R W . e R B ECC part15.Above 1G PK
; 70T
‘] L
‘ 60T
| ECC partif Above 16 AY

50T

Levei in dBuVim

1000 1500 2000 2500 3000 3500 4000 4500 5000

o ; Frequency in MHz

W/
Limit and Margin
Frequency | MaxPeak - PKMargin:| PKLimit | Average [-AV.Margin { AV Limit Polarity Corr.

(MHz). | .(dBuVim). |- “(dB) .| (dBu Vim):| (dB 1 Vi) {dB) (dB u Vim) | | (dB)

1411.0000 314 42.6 74.0 20.2 33.8 54.0 Vv -16.9
2416.5000 34.2 39.8 74.0 22.3 31.7 54.0 \ -12.3
3558.0000 39.0 35.0 74.0 27.7 16.3 54.0 \ -8.3
4492.5000 39.2 34.8 74.0 28.3 16.7 54.0 N -6.9

1
2008-04-17 3:09:12 P |‘
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EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: MOD-16PRO
Operating Conditions: RX Low Channel
Comment: AC 120V 60Hz |
Subrange 1
Frequency Range: 1GHz - 5GHz g
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF908
. \
H 1.
. T 1
Y ! 00 - g e 1|
o ! [ 4
901" i
: sof - '
‘j 70T
3 I |
I g eof —i- ‘
i i |
N
s T .
: 5 40F e
i i .
i % _ BT At n'.l‘:sv'?lu‘u:uﬁr—)ve.bl%“'»’#.-:;‘ﬂ.i#ir*:‘a‘fiﬁ‘fv-\’r‘;‘«‘A}«’ﬂ‘ o
| 20 pontipats e :
| ‘ i |
E 1000 1500 2000 2500 3000 3500 4000 4500 5000 i
Q Frequency in MHz .
- - " “ 1
Limit and Margin PK " |
Frequency | MaxPeak . | PK Margin | PK Limit Average | AV Margin | AV Limit Polafi}h Corr.
(MHz} (dB 1 Vim} (dB) {(dBu V/m) | {dBu V/m) {dB) (dB 1 Vim) : (dB)
1419.0000 32.0 42.0 74.0 20.1 33.9 54.0 H | -15.9
2244.5000 34.9 39.1 74.0 23.2 30.8 54.0 H -12.1
3108.0000 37.5 36.5 74.0 259 28.1 54.0 H -10.4
4076.0000 394 34.6 74.0 277 28.3 54.0 H -7.7
2008-04-17 3:05:41 PM
i
i
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EMC32 Report |
Test Information
Manufacturer Name: Sekaku
Model Number: MOD-16PRO
Operating Conditions: RX Middle Channel
Comment: AC 120V 60Hz
Subrange 1
Frequency Range: 1GHz - 5GHz
Receiver: TUV FSP 30
Transducer; TUV SAC HF906 / TUV FSP 30-TUV SAC HFB06
[’\. 100~ =~ - ;
O o - |
£ ok o g :
! ) :
| % . .ECC partis Above 16 PK 4 h
: 01T : : ‘ < 1
§=_ 8] . FCC pariil Above 16 AV
a

3000 3500 4000 4500 5000
- ; Frequency in MHz

Limit and Margin

t t t u +
1500 2000 2500

-T-PK Limit | ‘Average | AV-Margin | AV Limit Polarity Corr. -~

Frequency. [ MaxPeak. | PkMal ‘

(MHz) {dBVim)zl, > AdB): i, (dB.u Vim}. | (dBu Vim) |- (dB) {(dBuV/m) (dB)
1410.0000 31.9 74.0 20.7 33.3 54.0 v -15.9
2335.0000 33.8 74.0 22.8 31.2 54.0 Vi 123
3069.0000 37.2 74.0 25.9 28.1 54,0 v -10.4
4036.5000 40.3 74.0 28.0 26.0 54.0 v 7.8

2008-04-17 2:57:10 PM
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Test Information
Manufacturer Name:
Model Number:
Operating Conditions:

EMC32 Report

Sekaku
MOD-16PRO
RX Middle Channel

|

Comment: AC 120V 60Hz
Subrange 1 ‘
Frequency Range: 1GHz - 5GHz )
Receiver: TUV FSP 30 ;
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
I o I: '
N 1007 - !| f
o o
i 90T . g
1 [ |
i 2ol : o i
; L . .FCC parti5 Above 1G.PK
701 jeeEg e :
| 3 FCC part1l Above 16 AV
L% st
N s IW gy Aoy A S ot
| e T . '#M st NG g
: 20 b . ‘
i 0T
| o i ; oo
0 t t t t t t + t t + t t 1 t 3 i :
% 1000 1500 2000 2500 3000 3500 4000 4500 5000 !
(A\ g Frequency in MHz o _dj
\J
Limit and Margin ;
Frequency | MaxPeak. | PK Margin | PK Limit Average: | AV Margin | AV Limit Polari't) Corr.
{MHz) {dB 1 V/im) (dB}) (dBrVim) | (dBr Vim) (dB) {dB 1 V/im) f {dB)
1304.0000 315 425 74.0 19.6 34.4 54.0 H | -16.3
2245.5000 346 39.4 74.0 23.2 30.8 54,0 H -12.14
3107.5000 37.8 36.2 74.0 25.8 28.2 54.0 H -10.4
4479.0000 40.2 33.8 74.0 29.0 25.0 54.0 ‘H -8.9
2008-04-17

3:00:02 PM
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Test Report No.
EMC32 Report |
Test Information .
Manufacturer Name: Sekaku ‘
Mociel Number: MOD-16PRO I
Operating Conditions: RX High Channel
Comment: AC 120V 60Hz |
Subrange 1 R
Freguency Range: 1GHz - 5GHz i
Receiver: TUV FSP 30 ‘
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
(\‘;) 3 00T e -
: Trbe e s n
‘; ol - . - : : A
! L. L L. - 2 FCC.par15 Above 1G PK
| 707 - : g =
i [T S E R
I i e ey T B T T ‘
- : : o L S i ECC paitis Abovs §G AY
| @ . ; ‘ ‘ e ‘
H=
. N
i ! ‘
i i |
| ‘
| N
I i |1
i t t } t t i ; t + + " t
; 1000 1500 2000 2500 3000 3500 4000 4500 5000
s ; Frequency in MHz L o :
L/ ‘
Limit and Margin PK
Frequency | MaxPeak | PK Margin: [ ' PK'Limit Average | AV Margin | AV Limit Corr. . Polarity
(MHz) | (dBu Vim} " (dB) (dB 1 Vim) | (dB 1 Vim}) (dB) {dB 1 Vim) (dB) !
1281.5000 314 42.6 74.0 19.8 34.2 54.0 -16.4 v
2677.0000 | . 355 38.5 74.0 23.8 30.2 54.0 -11.8 Vv
3471.5000 37.8 36.2 74.0 26.6 274 54.0 -g.1 Vv
4075.0000 40.1 33.8 74.0 28.0 26.0 54.0 -7.7 \
\E !
I
2008-04-17 ‘ 2:51:24 PM
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EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: MOD-16PRO :
Operating Conditions: RX High Channel i
Comment: AC 120V 60Hz E
Subrange 1 |
Freguency Range: 1GHz - 5GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HFS08
N
Ik
o u
o i
SOy ! 007 -~ Y ‘ i
o r : i
: 90T
i 8ot ; : 1
! | ... FCC part15 Above G PK 8
! 7O . P i
i N !
= : FCC parii5 Above 1G AY
o
e 50T - !
I DA
‘ 100 - -
| o t t : 1 + } i } . t : + } t + |
E 1000 1500 2000 2500 3000 3500 4000 4500 5000
Q ! Frequency nMiz .
Limit and Margin L
Frequency | MaxPeak | PK Margin | PK Limit Average | AV Margin | AV Limit Polarity } ‘ Corr.
(MHz) (dB » V/m) (dB) (dB.s Vim) ! (dB 1 Vim) {dB) (dB 1 Vim) - (dB)
1365.5000 319 421 74.0 204 336 54.0 H -16.2
2293.5000 344 39.6 74.0 23.0 31.0 54.0 ‘H -12.2
3106.0000 7.7 36.3 74.0 28.2 27.8 54.0 H -10.4
4455.5000 40.5 3356 74.0 29.4 24.6 54.0 H -7.0
2008-04-17 2:47:53 PN;I
|




Appendix 1

A TUVRheinland®

Produkte
Products
. . . Seite 15 von 36
Prufbericht - Nr.: 16012780 001 Page 15 of 36
Test Report No.

EMC32 Report

Test Information

Manufacturer Name:
Mode! Number:
Operating Conditions:
Comment:

Hardware Setup:
Level Unit:

Subrange
150kHz - 30MHz

Sekaku
FREEBASS_RX
RX Middle Channel
AC 120V 60Hz; L

1phase LISN ESH3-Z5 to ESCS30
dBuV

Detectors IF Bandwidth
Peak; Average 9kHz

Step Size
4.5kHz

Receiver

o
(=]
+—t

Level in dBpV

300 400500 800 1™ 2M  3M 4M5M B
Frequency in Hz

2008-6-25

Meas. Time
10ms ESCS 30
I
20M  30M
i
|
i !
oh
11:24:02
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Test Report No.
EMC32 Report I
Test Information g
Manufacturer Name: Sekaku
Model Number: FREEBASS_RX i
Operating Conditions: RX Middle Channel i
Comment: AC 120V 60Hz; N ‘
Hardware Setup: 1phase LISN ESH3-Z5 to ESCS30 1
Level Unit: dBu Vv
Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MHz Peak; Average 9kHz 4 5kHz 10ms ESCS 30

Level in dBuV

;
f [
| [ i : [ i i i

180k 300 400500 800 1M 2M  3M 4M5M 6 8§ 10M 20M  30M |
I Freguency in Hz

2008-6-25 11:13:54
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Page 17 of 36

Test Information
Manufacturer Name:

Model Number:

Operating Conditions:

Comment:

Subrange 1

Frequency Range:

Receiver:
Transducer:

EMC32 Report

Sekaku
FREEBASS_RX
RX Low Channel

30MHz - 1GHz
TUV ESCI 3

TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

80—~

70T

60T -

FCC Part 15 Class B Eleciric Field Strengtt

Level in dBpV/m

I

; gDM 80 €0 80 100M 200 400 500 800 16
i Frequency in Hz
i il
Limit and Margin it
" Frequency QuasiPeak - Corr.. Margin . Limit Polarity || l
" (MHz) {dB'1 V/m) {dB) (dB) (dB p V/m) G|
49.900000 8.6 13.0 31.4 40.0 \' :
151.000000 8.6 12.4 34.9 43.5 v
348.500000 13.9 17.9 321 46.0 i
681.350000 22.4 25.5 23.6 46.0 \)
2008-06-18 11:01:53 AM

i
|
|
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Test Report No.
: ‘
X !
: I
EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: FREEBASS_RX
Operating Conditions: RX Low Channel
Comment: ;
Subrange 1 !
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
T T - I T - 1 H
P : 80T * !i
(N, ‘ : ‘ !.
701 b i
AR B Lo , , i
0 . et et - GG PaM 16 Class B:Electric Flekd Strengh, '
i o - ST SR : T
i E 1 ‘
Ps : =
Pos a0 ,
i |
i
| I !
! 0 I —t + t +—t {
l 30M 50 €0 80  100M 200 300 400 500 800 16 | |
k;/‘ E Frequency in Hz '
) -
\i ;
Limit and Margin |
Frequency | QuasiPeak Corr. =~ Margin Limit Polarity H :
(MHz) (dB 1 Vim) (dB) (dB}) (dB 1 Vim) G| (N
37.250000 101 14.3 29.9 40.0 H i
163.750000 8.9 12.9 346 . 435 H
317.950000 13.0 171 33.0 46.0 : H

2008-06-18

10:59:22 AM
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Test Report No.
|
i
EMC32 Report o
Test Information
Manufacturer Name: Sekaku i
Model Number: FREEBASS_RX :
Operating Conditions: RX Middle Channel
Comment:
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
//-x\] ‘ o e
JO+ - - - ;
. — A

werbesb ... _FCGPart15 Class B Electric Fisid Strength
|
]

K

Level in dBpV/m

: :(JM 50 &0 80 100M 200 300 400 500 200 16
O ‘ o B Fraquenc_y:!(\ngww
Limit and Margin
Frequency - QuasiPeak Corr. Margin Limit Polarity
" (MHz). {dB & Vim) {dB) (dB) {dBp Vim) : ‘
41.150000 10.6 14.3 29.4 40.0 v
82.400000 5.3 8.9 34.7 40.0 vV
147.350000 8.4 121 35.1 43.5 Vi
597.350000 20.3 239 25.7 46.0 v
‘ \
N
2008-06-18 10:48:28 AM
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Test Report No.
| =j
EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: FREEBASS_RX
Operating Conditions: RX Middle Channel
Comment:
-Subrange 1 }
Frequency Range: 30MHz - 1GHz i
Receiver: TUV ESCI 3 |
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
T i 80 N
: — '
L/ i ; ! I' 1 ‘
‘ 701 : !
T
‘ |
; S
_FCC Part 15 Class B Electric Fiald Strength. | ‘
: e 4 --
. £ | .
b=
. g
‘ [ f ———+—+ + f t t +——t—t—t ;
: 30M 50 60 80 100M 200 300 400 500 800 1G 5
S Frequency in Hz o "—_} ‘
(./ 1
Limit and Margin o
Frequency °| QuasiPeak: . Corr, - Margin Limit Polarity | ‘
(MHz) | (dBrV/m) (dB) - {dB) {dB 1 V/im) ] ‘
43.200000 10.1 13.9 29.9 40.0 H |
149.550000 8.2 12.3 353 43.5 H i
189.450000 8.7 13.0 - 34.8 43.5 H
477.150000 17.4 21.4 28.6 46.0 H ]
2008-06-18 10:44:50 AM
]
1
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- I
i
EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: FREEBASS_RX
Operating Conditions: RX High Channel
Comment:
Subrange 1 i i
Frequency Range: 30MHz - 1GHz | l
Receiver: TUVESCI3 |
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168 1
e e R —_ — |
—~ | _
3 ‘ 80 L .
f g0 - B =0
: i FCG Part 15 Class B Electric Fiald Strength.
i &
H _—
S
< !
j‘
[ ‘
i
| ol
i f |
' 3
TN | Frequency in Hz I
Limit and Margin !
Frequency ~QuasiPeak Corr. Margin - Limit Polarity
(MHz), © {dBuVim): (dB}.. (dB) | (dBwnVim)
42.850000 9.8 14.0 30.2 40.0 \
79,700000 5.2 9.1 34.8 40.0 i
142.650000 8.1 11.7 354 43.5 i
501.050000 22.5 21.7 23.5 46.0 v
|
|
2008-06-18

10:53:45 Ay\/ H

é TUVRheinland®




Appendix 1

A TUVRheinland®

Produkte
Products
. . . Seite 22 von 36
Prifbericht - Nr.: 1 601 2780 001
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Test Report No.
EMC32 Report
Test Information Il
Manufacturer Name;: Sekaku ! i
Model Number: FREEBASS_RX il
Operating Conditions: RX High Channel |
Comment: IRE
i
Subrange 1
Frequency Range: 30MHz - 1GHz ‘
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168 i
|
= : so - :
i 70T '
‘ 80T =58 = . : :
1 . i} FCC Part 15 Class.B Electric Field Strength L i
: 50 '
Cog :
- £ }
-] 1
i E 1 : . i
i ﬁ | -‘ l I
i il |l
i |
i . [
‘ o
[ S S S | I
N IS : S |
l 30M 50 60 80 100M 200 300 400 500 800 16 , :
Q ! Frequency in Hz e 1
Limit and Margin
Frequency QuasiPeak Corr. Margin Limit Polarity
(MHz) (dB 1 Vim) (dB) (dB) {dB 1 Vim)
39.600000 10.7 14.4 29.3 40.0 H
73.650000 5.5 9.7 34.5 40.0 H
175.850000 9.0 13.5 345 43.5 H
529.900000 9.0 13.5 37.0 46.0 H
I
2008-06-18 10:57,08 AM
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| ’I‘
] ,!
At
|
EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: FREEBASS RX
Operating Conditions: RX Low Channel
Comment:
Subrange 1
Frequency Range: 1GHz - 5GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF3086
W00 ‘ : R
S | i : | 1
C ‘ : & o ‘ \’ ‘ll
A ! ot - D ) ‘ ‘ il
80T : : ; 1
: | S ECG.part18 Above 1G PK
; 707 : & :
| - | o
g eoT - | ; Ce ‘
| S . b i _ i FCG part1d Above 1G AV b
- - : o : B i
RS P -
- S |
§ 401- Do X
i 3 L 1 1 ‘na e I
H ] [ e S ',,,‘,V,MV ,,"m' g TS i
Pl R it SRS
] 10..
i 0 ot ————t ——t—— e ——————
1000 1500 2000 2500 3000 3500 4000 4500 5000
| Frequency in MHz
W |
Limit and Margin PK 18
Frequency |  MaxPeak - [. - Margin Limit Polarity _ Corr. | 1
- (MHz) (dB 1 Vim) (dB) (dB u Vim) @s ]!
1354.500000 32.0 42.0 74.0 Vv 158 !
2518.000000 34.0 40.0 74.0 vV 118
3777.500000 41.5 325 74.0 ) 7.7
4407.000000 44.0 30.0 74.0 v -8.5
!
Limit and Margin AV '
Frequency | - Average ‘Margin~ | - Limit-  Polarity Corr.
{MHz) (dB u Vim) . (dB) | (dBw Vim} (dB)
1354.500000 19.9 34.1 54.0 \ -15.8
2518.000000 22.7 31.3 54.0 v -11.9
3777.500000 32.8 21.2 54.0 \ 7.7
4407.000000 36.8 17.2 54.0 Vi -6.5

2008-06-17 4:43:58 PM

|
il
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Test Report No. age 24 of 36
oL
ot
EMC32 Report |
. 1
Test Information
Manufacturer Name: Sekaku
Model Number: FREEBASS_RX
Operating Conditions: RX Low Channel
Comment:
Subrange 1
Frequency Range: 1GHz - 5GHz
Receiver: TUV FSP 30 :
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HFS08 ;
i
(\J/\ ]

' H l
'__FCC.part15 Above 1GPX i‘ H
i - H |
i
601 |
i

__FCO part15 Abovs 1G AY

Level in dByvim

Q t t + + + t + t t + + 1 i
f 1000 1600 2000 2500 3000 3500 4000 4500 5000
| Frequency in MHz .
Limit and Margin PK
Frequency -:: 'Average: | .' Margin. - | Limit - = |  Polarity " Corr.

(MHz). (@Bwvim) | @87 i (dBrVim) (dB)
1352.000000 20.4 36.4 74.0 H -15.8
2409.000000 22.1 39.9 74.0 H 12,9
3032.000000 25.5 36.6 74.0 H 04| |
4406.500000 35.9 30.4 74.0 H 651 |

|

|

Limit and Margin AV ‘
Frequency Average Margin Limit ) Polarity Corr.

(MHz) . (dBr-Vim) “ (dB): . (dBn Vim) .. (dB)
1352.000000 20.4 336 54.0 H -15.8
2409.000000 221 319 54.0 H -12.1
3032.000000 25.5 285 54.0 H -10.2
4406.500000 35.9 18.1 54.0 H 6.5

2008-06-17 4:33:52 PM
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Test Report No.
I
1
EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: FREEBASS_RX
Operating Conditions: RX Middle Channel
Comment:
Subrange 1
Frequency Range: 1GHz - 5GHz
Receiver: TUVFSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906 : i i
| :
\
z I
t 1001 ' 4t
FTT | r i ;
{ /A %0t : = |
| [ |
: 80T e : ;
i L FCC.paril5 Above IGPK | '
! 70 ‘ :1 - e e |- “ - . ‘ f
| ... i b | : |
R - | o 5 ‘
3 : ! . FCO.part13 Above 1G AV
] i .
d
[
i 1or ‘ i
100 1so0 2000 2500 " a0 asw0 4000 aso0 " som0
; Frequency in MHz - :
W | H
Limit and Margin PK H
Frequency MaxPeak Margin Limit Polarity Corr. | b
(MHz) (dBu Vim) (dB) (dB 1 Vim) (@) |
1840.500000 329 41.1 74.0 Vv -13.9
3087.500000 37.1 36.9 74.0 Vv -10.0
3857.500000 30.1 34.9 74.0 v ~-7.4
4475.500000 44.7 29.3 74.0 v -6.2
Limit and Margin AV
Frequency Average Margin Limit Polarity Corr.
(MHz) {dB 1 Vim) (dB) (dB 1 VIim}) (dB)
1840.500000 21.4 32.6 54.0 v -13.9
3087.500000 2565 285 54.0 V' -10.0
3857.500000 27.5 26.5 54.0 Vi -7.4
4475,500000 373 16.7 54.0 \'J -8.2
2008-08-17 4:57:33 PM
| I
| ‘[
4N
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Test Report No. Page 26 of 36
|l
| ‘
|1
[
.
;
EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: FREEBASS_RX
Operating Conditions: RX Middle Channel
Comment:
Subrange 1
Frequency Range: 1GHz - 5GHz
Receiver: TUVFSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
e e - s
‘ 10 H i | i
- i L i ' . s ! \’ }‘
L*_r/‘ 1 90 ﬁA R = L
! 70T
| o
I g 8o
A
La : ‘ ;
8 eop i
C §wop -
5 20 G . W&wﬁwwmmﬂe
‘ P e e AR
101
o 0 t t t + t t % + t t + t + + + |
, 1000 1500 2000 2500 3000 3500 4000 4500 5000 .
i Frequency in MHz
’/_\ L
‘\Vf
Limit and Margin PK 1
Frequency MaxPeak Margin Limit - Polarity Corr. | |
(MHz) {dB 1 Vim) (dB) (dB 1 Vim) ' (dB) :
1691.500000 32.5 41.5 74.0 H -14.6 :
2590.000000 35.0 39.0 74.0 H -11.4
3522,500000 39.0 35.0 74.0 H -8.0
4475.500000 45.1 28.9 74.0 H -6.2
L.imit and Margin AV
Frequency Average: - Margin-. - | Limit - ‘Polarity Corr.
(MHz), (dBu Vim) ~AdB} {dB b Vim) (dB)
1691.500000 205 335 54.0 H -14.6
2590.000000 23.2 30.8 54.0 H -11.4
3522.500000 271 26.9 54.0 H -8.0
4475.500000 43.4 10.6 54.0 H -6.2
2008-06-17 5:01:55 PM
| M
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Test Report No. g
i !
! v‘.‘
EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: FREEBASS_RX
Operating Conditions: RX High Channel
Comment:
Subrange 1
Frequency Rangs: 1GHz - 5GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
- U _ _ \‘ d
1 |
1001 e | g
. o] k
8071~ g oo =i . .
3 i FOC0AME AOVE IGPK |
707" o A= !
| E 60T- : e E
(= FEC part1s Abovs 1G AV |
IS sor ‘
;& ao1
i ’
| E A
‘ 30 : ' - “.#m“ ity IS
| 207 e e ‘ ;
ol o | o
1 B i . i
| Q + + + t t t t t t + t t t + i :
: 1600 1500 2000 2500 3000 3500 4000 4500 5000 |
‘ Frequency in MHz 1
,"\“ | I
L ¥
S . ! ‘
Limit and Margin PK | H
Frequency MaxPeak ‘Margin Limit Polarity Corr. ! 1

(MHz) {dB 1 Vim) {dB) (dB 1 Vim] (dB) ;!
1731.000000 32.6 41.4 74.0 Vv -14.2 i
2259.000000 34.6 394 74.0 v -11.9
3517.500000 39.6 34.4 74.0 v -8.0
4545.500000 44.0 30.0 74.0 ) -6.0

Limit and Margin AV
Frequency _Average - Margin _ Limit I Polarity Corr.

{(MHz) | (dBuVim) (dB) {dB 1 Vim} (dB)
1731.000000 21.0 33.0 54.0 i -14.2
2259.000000 22.7 31.3 54.0 Vi -11.9
3517.500000 27.5 26.5 54.0 Vv -8.0
4545,500000 35.5 18.56 54.0 \' -6.0

2008-06-17 4:52:10 PM
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Page 28 of 36
Test Report No.
il
|
i
EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: FREEBASS_RX
Operating Conditions: RX High Channel
Comment:
Subrange 1
Frequency Range: 1GHz - 5GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HFS06 / TUV FSP 30-TUV SAC HF9086
e - ‘I "
1007+ = i i
~. . r‘!
L : : |
80+ P .. . ‘l . |
L - ECG gal‘t15.Abavé..1G PK ;
E 60T = — : : ' |
~>;_ L £ ] i _ . _FCGparti5apove 1G AY !
@ . : : - . i
8 osof e e s e '
E 4071
: £S5 :u S %Wwawwr\ﬂfaﬂusz#a*M,‘,}sﬁsﬁamme;gu:.:
| 20 Pt P e o
| I : 3
i 101 - i
i [ e e e e s e e : Vo : i
| 0 : ; : P ; ; H i A : : ; L)
E 1000 1500 2000 2500 3000 3500 4000 4600 5000 I
| Frequency in MHz i
I" A
o/ I
Limit and Margin AV " ’1
Frequency Average Margin- - Limit Polarity Corr. | ’ !
{MHz) {dB 1 Vim) (dB}) (dB r Vim) (dB) ? ‘\
1553.500000 20.3 33.7 54.0 H -15.2
2218.500000 22.4 31.6 54.0 H -12.5
3072.500000 25.5 28.5 54.0 H -10.0
3941.500000 28.1 25.9 54.0 H -7.0
Limit and Margin PK f
Frequency MaxPeak Margin’ . Limit Polarity Corr.
(MHz) (dB 1 V/im) (dB) (dB 1 Vim) {dB)
1553.500000 32.3 41.7 74.0 H -15.2
2218.500000 344 396 74.0 H -12.5
3072.500000 37.0 37.0 74.0 H -10.0
3941.500000 39.8 34.2 74.0 H -7.0
2008-06-17 4:47:59 PM
‘ h
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Test Report No.

EMC32 Report

: Test Information

Manufacturer Name: Sekaku
- Model Number: MOD-16PRO
Operating Conditions: Scanning mode
Comment: AC 120V 60Hz
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
ou
70
b
ECC.Part.15.Class.B/Electric.Figld.Streng ¥
20
E
a ]
2w !
=
@
- 30
B
10—+
;om 50 60 80 100M 200 300 400 500 800 16
Frequengy in Hz

36.900000 10.3 14.3 20.7 40.¢ H
308.000000 20.5 16.6 255 46.0 H
315.350000 25.1 16.9 20.9 46.0 H
322.650000 23.6 17.2 22.4 46.0 H
330.000000 26.3 17.2 19.7 46.0 H
344.650000 22.4 17.7 23.6 46.0 H

2008-07-18 11:34:08 AM
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16012780 001 Page 30 of 36

Test Information
Manufacturer Name:

Model Number:

QOperating Conditions:

Comment: AC 120V 60Hz
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 8168/ TUV ESCI3 -TUV SAC UVLB 9168

EMC32 Report

Sekaku
MOD-16PRO
Scanning mode

o
o

-
o

=3
o

EGO.Rart15.Class.BlElectric. Figld gl

a
L=

Level in dBuV/m
Fy
o

[
o

20

07—

30M

50 &0 80 100M 200 300 400 500 800 1G
Frequency in Hz

Simiianclilv angim

iency siPeak o
(MHz) - :
40.200000 10.6 v
46.500000 9.2 v
62.750000 7.3 \'
148.950000 7.8 V
289.100000 11.4 A
448.450000 16.5 Vv

2008-07-18

11:56:50 AM
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Test Report No.

EMC32 Report

Test Information

Manufacturer Name: Sekaku
Model Number: MOD-16PRO
Operating Conditions: Scanning mode
Comment: AC 120V 60Hz
Subrange 1
Frequency Range: 1GHz - 5GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
10!
90
80
__ECO.partl5 Above 16 PK
70
g 60
3 £CC part13 Abovd 1G.A
g s
=
p
1
0

1500 2000 2500 3000

Frequency in MHz

3500

4000

4500

5000

. . i H \
2245.5000 34.6 394 74.0 23.2 30.8 54.0 H -12.1
3107.5000 37.8 36.2 74.0 25.8 28.2 54.0 H -10.4
4479.0000 40.2 33.8 74.0 29.0 25.0 54.0 H -6.9
2008-07-18

11:00:02 AM
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Test Report No.

EMC32 Report

Test Information

Manufacturer Name: Sekaku
Model Number: MOD-16PRO
Operating Conditions: Scanning mode
Comment: AC 120V 60Hz
Subrange 1
Frequency Range: 1GHz - 5GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

100;

90

80
ECC.part15 Above 1G.BK

-
=]

@D
[=]

ECC.part15 Above 1G A

Levelin dBpV/m
o
[=]

n
o

w
=]
+

1000 1500 2000 2500 3000 3600 4000 4500 5000
Frequency in MHz

2 . A X \ i
2335.0000 33.8 40.2 74.0 22.8 31.2 54.0 A% -12.3
3069.0000 37.2 36.8 74.0 25.8 28.1 54.0 \'4 -10.4
4036.5000 40.3 33.7 74.0 28.0 26.0 54.0 Vv -7.8

2008-07-18 11:11:10 PM
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Test Report No.

EMC32 Report

Test Information

Manufacturer Name: Sekaku
Model Number: FREEBASS_RX
Operating Conditions: Scanning mode
Comment:
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
60
ECQ Rart-15-Class-BlElectric-Field.Strength.!
50
E
= ]
@ |
= 40
20T Al b ;
10 TR
0
30M 50 &0 80 100M 200 300 400 500 800 16
Frequency in Hz

43.200000 . 13.9 20.9 40.0 H
149.550000 } 12.3 35.3 43.5 H
189.450000 5 i3.0 34.8 43.5 H
477.150000 i 21.4 28.6 46.0 H

2008-07-18 10:44:50 AM
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Test Report No.

EMC32 Report

Test Information

Manufacturer Name: Sekaku
Model Number: FREEBASS_RX
Operating Conditions: Scanning mode
Comment:
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 8168

80

70

@
=3

ECC.Rart15.Class.BlElectric.Figld Strengt!

2]
=

Level in dBpV/im
B
(=]

w
=)
|

20T,

30M 50 60 80 100M 200 300 400 500 80 16
Frequency in Hz

41.150000 10.6 14.3 204 40.0 \'4
82.400000 5.3 8.9 34.7 40.0 v
147.350000 8.4 12.1 35.1 43.5 N
597.350000 20.3 23.9 25.7 46.0 \

2008-07-18 10:48:28 AM
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Test Report No.

EMC32 Report

Test Information

Manufacturer Name: Sekaku
Model Number: FREEBASS_RX
Operating Conditions: Scanning mode
Comment:
Subrange 1
Frequency Range: 1GHz - 5GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF306
1001
90
ou
ECG.part15 Above 1G.PK
iJ
g 60
s __FCC part15 Above 1G A
g
% N
3 4u
50 i s A "
20t
10
:ooo 1500 2000 2500 3000 3500 4900 4500 5000
Frequency in MHz

. . =
2590.000000 35.0 390 74.0 H 14
3522.500000 35.0 35.0 740 H 8.0
4475.500000 45.1 28.0 740 i 6.2

Polarity "~

1691.500000 5 H -14.6
2590.000000 23.2 30.8 54.0 H -11.4
3522.500000 27.1 26.9 54.0 H -8.0
4475.500000 434 10.6 54.0 H -6.2
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Test Report No.
EMC32 Report
Test Information
Manufacturer Name: Sekaku
Model Number: FREEBASS_RX
Operating Conditions: Scanning mode
Comment:
Subrange 1
Frequency Range: 1GHz - 5GHz
Receiver: TUVFSP 30
Transducer: TUV SAC HF806 / TUV FSP 30-TUV SAC HF908
100
20
80
ECC.part15.Above-1G.PK
70
£ 60
%_ ECO.paril15.Above 1G A
2 50
g 40 )
30 st m
ZD-W
1
0
1000 1500 2000 2500 3000 3500 4000 4500 5000
Fraguency in MHz
Limit and Margin PK
o Freque Vax| 5. /COFF..
. {MHz) m ) . (dB) -
1840.500000 32.9 41.1 74.0 \' -13.9
3087.500000 37.1 36.9 74.0 v -10.0
3857.500000 39.1 34.9 74.0 V4 -7.4
4475.500000 44.7 29.3 74.0 vV -6.2
Limit and Margin AV
ey ity Corr..
“(MHz). - : C o (dBy "
1840.500000 21.4 32.6 54.0 V -13.9
3087.500000 25.5 28.5 54.0 V -10.0
3857.500000 27.5 28.5 54.0 vV -74
4475.500000 37.3 16.7 54.0 \ -6.2
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